


pozice |obj. ¢islo nazev

1 T390-1 motor HGM7.0HP EV
6 T390-6 matice M8

7 T390-7 podloZzka pér. 8

8 T390-8 podlozka 8

9 T390-9 Srou M8x40

10 T390-10 adaptér

11 T390-11 Sroub M8x20

12 T390-12 drzdk prevodovky
13 T390-13 pouzdro

14 T390-14 drzak

15 T390-15 podlozka6

16 T390-16 podloZzka pér. 6
17 T390-17 Sroub M6x12

18 T390-18 sloup fiditek

19 T390-19 Sroub M12x75

20 T390-20 1/2 objimky (spodni)
21 T390-21 1/2 objimky (vrchni)
22 T390-22 podlozka 12

23 T390-23 fiditka

24 T390-24 Sroub M12x75

25 T390-25 podlozka

26 T390-26 podlozkab

27 T390-27 podlozka pér. 6
28 T390-28 Sroub M6x40

29 T390-29 deska

30 T390-30 pouzdro

31 T390-31 pouzdro

32 T390-32 femen klinovy

33 T390-33 femenice velkd
34 T390-34 klinek 4.75x4.75x12
35 T390-35 osa kol

36 T390-36 podlozka 10

37 T390-37 kryt femenu

38 T390-38 kolo pojezdové
39 T390-39 zavlacka

40 T390-40 Cep 10x40

41 T390-41 zavlacka

42 T390-42 spojovaci segment
43 T390-43 podlozka 12

44 T390-44 podlozka pér. 12
45 T390-45 matice M12

46 T390-46 kryt

a7 T390-47 drzak krytu

48 T390-48 Sroub M8x70

49 T390-49 pouzdro

50 T390-50 pouzdro

51 T390-51 femenice (mald)
52 T390-52 podlozka 8

53 T390-53 Sroub M8x20

54 T390-54 kryt bezpeénostni
55 T390-55 Sroub M8x16

56 T390-56 matice M8

57 T390-57 matice M10

58 T390-58 drzdk mtoru (P)




59 T390-59 pouzdro

60 T390-60 drzdk motoru (L)

61 T390-61 Sroub M10x75

62 T390-62 Sroub M8x65

63 T390-63 adapter

64 T390-64 Sroub M8x25

65 T390-65 ndz (L)

66 T390-66 unasec nozl (vnitini)
67 T390-67 naz (P)

68 T390-68 unasec nozl (vnéjsi)
69 T390-69 kultiva¢ni disk




R210 Efi#

FIG.1 HEAD SUBASSEMBLY, CYLINDER / PLUG,SPARK(E01)

Bl : SEISLERE/ KT (E01)

REF.NO. |PART NO DESCRIPTION CHINSES QTY | B & &
2 | -y v i
E01-4  [12131-Z140120-0000 [GASKET, CYLINDER HEAD  |[SAIL&iis 1 1
E01-5 12410-7300120-0000 |COVER SUBASSEMBLY, CYLINDER HEAD | SETSLEE/HE 1 1
E01-6 12004-Z010110-0000 [GASKET, CYLINDER HEAD COVER | SETSLEm 1 1
E01-7 17004-7440110-0000  [TUBE, BREATHER B5E 1 1
E01-8  |90001-0612-01 BOLT ANE=ERE-NRF 4 1
E01-9  |90204-7010310-0000 [STUD KIS 2 1
E01-10 |90203-Z010110-0000 |STUD SR 2 1
E01-11 [90502-1014-00 PIN TEf-AR 2 1
E01-12 |12003-Z010110-0000 |BOLT, CYLINDER HEAD SHELIZE 4 1
E01-13 |30010-Z010110-0000 |PLUG, SPARK KILE 1 1
E01-14 [12140-Z040610-0000 [HEAD SUBASSEMBLY, CYLINDER |SATSLAS 1 1
FIG.2 CRANKCASE. / GEAR ASSY, GOVERNOR.(E02)
EI2eniFE AR + THiE AR (E02)
€2
3
REF.NO. |PART NO DESCRIPTION CHINSES QTY | & i
2 | BYZ thv =
E02-1  |11310-Z140510-0000 |CRANKCASE ASSY. HhiEES 1 1
E02-2 16400-2010110-0000 |[GEAR ASSY, GOVERNOR Pl e 1 1
E02-3 16061-2010110-0000 |ARM, GOVERNOR BEE 1 1
E02-4 11007-Z010110-0000 [BOLT, DRAIN PLUG pidiiitged 2 1
E02-5  |90408-Z010110-0000 |WASHER FHE 2 1
E02-6  |90548-0205-CL BEARING AERIR 1 1
E02-7 90682-7300110-0000 |SEAL, OIL pis:E=) 1 1
E02-8  |90408-Z010210-0000 |WASHER, GOVERNOR GEAR | 1 1
E02-9 90501-7010110-0000 |PIN FFOHE 1 1




FIG.3 COVER SUBASSEMBLY, CRANKCASE (E03)

B3 : dihfE=ARE(E03)

REF.NO. |PART NO DESCRIPTION CHINSES QTY | s & i
=L e HYR hy 2 =
E03-1 11411-Z010410-0000 |COVER ASSY, CRANKCASE | gfiimitias 1 1
E03-2  |90548-0205-CL BEARING SAERIR 1 1
E03-3  |90682-7300110-0000 |SEAL, OIL S 1 1
E03-4 11001-2010120-0000 |GASKET, CRANKCASE BRI 1 1
E03-5 90502-0812-00 PIN EfIHE-AR 2 1
E03-6  [15010-Z010120-Q500 [DIPSTICK SUBASSEMBLY, OIL [HMRES 1 1
E03-8 15030-2010120-Q500 |PLUG SUBASSEMBLY, ENGINE OIL |#;H224AS 1 1
E03-9  |90001-0832-01 BOLT SNAE=TIEE- RS 6 1
FIG.4 ROD,CRANKSHAFT CONNETING(E04)
E4 : EREFTAI(E0L)
REF.NO. |PART NO DESCRIPTION CHINSES QTY |EEH & i
EE | HYR thv s
E04-1 13300-Z143110-0000 |CRANKSHAFT ASSY. AR 1 1
FIG.5 RING SET,OIL / ROD,CRANKSHAFT CONNETING ( EO5)
E5 : I ES/MmEAF B (E05 )
REF.NO. |PART NO DESCRIPTION CHINSES QTY |EEH & i
2 | BYRZ thv i)
E05-1 13200-Z860110-0000 [RING, THE FIRST SEEFEE 1 1 1
E05-2 13122-7010110-0000 [CLIP, PISTON PIN TEEERE 2 1
E05-3 13111-7860110-0000 [PISTON ASSY. SEE 1 1
E05-4 13121-Z010110-0000 |PIN, PISTON JEEE 1 1
E05-5 13010-Z440110-0000 |[ROD, CONNECTING JEFF 1 1




FIG.6 TRAIN,VALVE / CAMSHAFT SUBASSEMBLY ( E06 )

E16 : ESHAEEM/DieH ( E06)

REF.NO. |PART NO DESCRIPTION CHINSES QTY | B & &
| = | Y2 v i
E06-1 14200-Z300210-0000 [CAMSHAFT ASSY. SR 1 1
E06-3  |12121-Z010120-0000 |VALVE, EXHAUST aaii] 1 1
E06-4  |12111-Z010110-0000 |VALVE, INTAKE WS 1 1
E06-5  |12112-7010110-0000 |SEAT, VALVE SPRING SITEEERE 1 1
E06-6  [12107-Z010110-0000 [RETAINER, EXHAUST VALVE [HES| J3%E5RE 1 1
E06-7  |12104-Z010110-0000 |ROTATOR, VALVE SiTEEEE 1 1
E06-8  |12101-Z010110-0000 |GUIDE, SEAL PR 1 1
E06-9  |14081-Z040110-0000 |TAPPET, VALVE SIEE 2 1
E06-10 |14071-Z010110-0000 |LIFTER, VALVE SIER 2 1
E06-11 14090-7010110-0000  |PLATE SUBASSEMBLY, LIFTER STOPPER |$EAFRRAARES 1 1
E06-12 |14313-Z010110-0000 [BOLT, VALVE ADJUSTING RIS 2 1
E06-13 |14311-Z010110-0000 |ROCKER, VALVE SIES 2 1
E06-14 |14314-7010110-0000 |NUT, VALVE ADJUSTING SITATDERE 2 1
E06-15 |14312-2010110-0000 |NUT, VALVE LOCK SEgRE 2 1
E06-16 |12103-Z010110-0000 |SPRING, VALVE SiEE 2 1
FIG.7 STARTER,RECOIL ( EO7 )
E7 : Fisha (E07)
1 10
7
REF.NO. |PART NO DESCRIPTION CHINSES QTY | B & &
| e | -y hvs i
E07-13 [28102-Z010110-0000 [T1 @ "0 P'MNTENTERE T vy m el 1 1
E07-14 [90001-0612-01 BOLT NBE=EEE-NRF 4 1
E07-16 [28200-Z010210-Q200 [STARTER ASSY, RECOIL FieEE 1 1
FIG.8 SHROUD / SHIELD,LOWER ( E08)
E8 : I{FSRE/TIRE (E08)
W

REF.NO. |PART NO DESCRIPTION CHINSES QTY | B & &

2 | BV hvs i
E08-1  |28110-Z010410-H300 |SHROUD SRE 1 1
E08-2  [19304-Z010410-0000 [SHROUD, CYLINDER BODY [fI#ASKE 1 1
E08-3  |19340-Z010120-0000 |SHIELD,LOWER TirE 1 1
E08-4 35540-7060230-Q200  |SWITCH SUBASSEMBLY, STOP ENGINE | (K FFRHE 1 1
E08-5  |90001-0612-01 BOLT NEE=MERE-NRF 4 1
E08-6  |90001-0610-01 BOLT NBE=ERE-NRF 2 1
E08-8 90001-0616-01 BOLT SNAEEZEIRE 1 1




FIG.9 CARBURETOR ASSY. (E09)

B9 : fimzaa (E09)

REF.NO. |PART NO DESCRIPTION CHINSES QTY |E&EH g
|_Ee  |#mEuem HEYZ v i i

E09-1 16100-Z040210-0000 |CARBURETOR ASSY. HEEERIE 1 1

E09-2  |17001-Z010210-0000 |GASKET, AIR CLEANER TUSEREEE 1 1

E09-3 16001-2010110-0000 |GASKET, CARBURETOR HWiHRE R EL 1 1

E09-33 |16003-Z010110-0000 |PLATE, CARBURETOR INSULATOR | {LHIEEFEHRWR 1 1

E09-34 |16002-Z010110-0000 |GASKET, CARBURETOR INSULATOR | {13 HiSEFR#EY 1 1

FIG.10 CLEANER, AIR ( E10)

E10 : ==iE=E (E10)

REF.NO. [PART NO DESCRIPTION CHINSES QTY [m=s EE:S
=L e ) e thvs =

E10-13 |17100-Z010210-0000 |CLEANER, AIR By 1 1

E10-14 |90305-0600-31 NUT ANEEZEEG 2 1

FIG.11 MUFFLER ASSY. ( E11)

E11 : jEFAERaERM (E11)

REF.NO. |[PART NO DESCRIPTION CHINSES QTY | B & i
|_me |k YR thy e

E11-2 18001-Z010110-0000 |GASKET, EXHAUST OUTLET _[HESOmtt 1 1

E11-3  |90303-0800-31 NUT 1B RIRE 2 1

E11-6  |18100-Z010710-H300 |MUFFLER ASSY. e aakrii= e 1 1




FIG.12 TANK ASSY, FUEL (E12)

E12:

iFERREF (E12)

REF.NO. [PART NO DESCRIPTION CHINSES Q'TY |3 &5 iE
| =2 |#eem BYE hvE =

E12-1  |16620-Z440120-H300 |TANK, FUEL S 1 1

E12-2 16652-7010610-0000 [STRAINER , FUEL YA 1 1

E12-3 16730-7300120-0000 |COVER, FUEL TANK AR 1 1

E12-4 16680-7010110-0000  |OUTLET SUBASSEMBLY, FUEL TANK OIL | HHIS4E S 1 1

E12-5 90740-2010210-0000 |COLLAR £ 2 1

E12-6 90686-27010510-0000 | TUBE, FUEL HE 1 1

E12-7 90001-0630-01 BOLT NEE=EIRE 1 1

E12-8 90305-0600-31 NUT NEE=EIRE 2 1

E12-9 30431-2010110-0000 [JACKET, RUBBER BRIFE 1 1

FIG.13 FLYWHEEL / IMPELLER / STARTER PULLEY / IGNITION COIL (E13)
EI13 : "4E/HER/ BRI/ K EE (E13)

REF.NO. [PART NO DESCRIPTION CHINSES QTY | 8% & i
| FE |kl Fn 44 thv& =

E13-1  [13501-Z010110-0000 [NUT kil 1 1

E13-2 28002-2010310-0000 |PULLEY,STARTER HEEIE 1 1

E13-3 19352-7010110-0000 [IMPELLER e 1 1

E13-4 13510-2010110-0000 |FLYWHEEL SUBASSEMBLY KEES 1 1

E13-6 90001-0625-01 BOLT SNAEEZEIRE - RS 2 1

E13-8 30400-Z440110-0100 |COIL, IGNITION RKEE 1 1

FIG.14 CONTROL ASSY, THROTTLE ( E14)

El14 : HIRERG (E14)

S

REF.NO. [PART NO DESCRIPTION CHINSES QTY | 8% &
| FE |kl WYE thv& =

E14-1 16520-2010430-0000 |CONTROL ASSY, THROTTLE [ J2MNES 1 1

E14-2 16063-2010110-0000 |SPRING, GOVERNOR B 1 1

E14-3 16062-2010110-0000 |ROD, GOVERNEOR IEERIF 1 1

E14-4 16012-7010110-0000 [SPRING, THROTTLE VALVE RETURNING | T35 TSN 3#EE 1 1

E14-5 16070-2010110-0000 |SUPPORT SUBASSEMBLY, GOVERNOR |{BiESY ZR4HE 1 1

E14-6 90001-0610-01 BOLT SNAEEZEIRE- RS 2 1

E14-15 [16072-Z010110-0000 [BOLT, GOVERNOR SUPPORT [iEiEsr2eE Bt 1 1

E14-16 |90305-0600-31 NUT NEREZEIRE 1 1




	exploded drawing_RATO R210.pdf
	1




